



Axiom
Cordages Limited

Ocean Safety
The Safest Ropes

Mahagaon Road, Betegaon, Boisar (East),
Taluka: Palghar, Dist. Thane, Maharashtra- 401501.
Web: www.axiomcordages.com

CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : **22-154**
Certificate No : **ACL/780/2022-2023**
Coil Bale No : **159 TO 163**
Invoice No : **235/2022-2023**

Item: 3 Strand Polypropylene Tiger Ropes as Per Standard: BS EN ISO 2307: 2019

TEST RESULTS

Size : **08 MM**
Construction : **3 - Strands**
Weight (KGS) : **6.60**
Length (MTRS) : **220**
Minimum Breaking Load (KGF) : **1345**

We do hereby certify that the above mentioned Ropes have been tested as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

sho

Manager (Tech.)

(Signature)

Quality Assurance Dept